W 117

Childforms® ChildShapend 1-CSADATRANSINST
ADA Transfer Staircase Assembly Instructions:

t

* Plcase read and follow all Safety Information.

* Please review assembly and component Diagrams.

o Verify component & hardware quantities received.

o Familiarize yourself with the installation procedures.

Safety

» Plcasc follow assembly procedure in the correct order.

» Play site ground material should only be of an approved, shock-absorbing
type and meet minimum depth requirements. NEVER install playground
equipment over paved or hard surfaces.

¢ Please be sure that all fastencrs arc used in the proper location.

* Be sure that minimum {all zone requirements are met.

» Do not allow children to play on or near equipment which is in need or
rcpair or replacement, is incomplcte or is otherwisc considered unsafe.

1) Parts Inventory and Set-Up

Confirm that all components, hardware and special tools are included (see Parts List).
Gather any additional tools necessary for installation (hex driver, level, tape measure
cte). Please follow diagrams and instructions in order.

1

2) Site Jlocation and Preparation

Be surc site 1s of adequate size- allow for minimum fall zones.

Be sure site 1s graded, level and free of debris for proper set-up and assembly.
Measure and mark site to determine structurc module location and orientation,

[-CSADATRANSINST Page 1 of 5




3) Assemblv- General

Please use correct type and length fasteners as shown in the installation procedure.
Before setting Play Structure modules in place, verify all hardware has been tightened.
Be sure (o follow the assembly order to ease the construction procedure.

PARTS LIST
Item  OQty.  Description Drawing

Part Number

A (2) Stairs

B (2) Handrail (1) LH, (1) RH

C (1) Transfer Deck

D (1) Grab Rail OR

E (2) Handrail Anchors

F (2) Access Step Anchor

Hardware Components:
Item Qty. Description

900-00032

900-00042(L.H)
900-00043(RH)

900-00033

900-00034

900-00037

900-00046

Drawing Part Number

HA () 5/16-18 x 3/4 8§ Torx Truss Head Bolt

HB (40)  5/16 Flat Washer

HC (16) 5/16-18 x 1 SS Torx Truss Head Bolt

HD  (10)  3/16-18 x 1-3/4 §S Torx Truss Head Bolt

F-CSADATRANSINST

j

100-51634

100-516FW

i

100-5161

: :g}}}}}z\;}m}}))}m
100-516134

Page 2 of 5




HE (2) 5/16-18 T-Nut SS 100-516TNSS

HF  (24) 5/16" Stainless Nylon Lock Nut 100-516NLNSS

HG  (2) 5/16-18 x 1-1/4 SS Torx Truss Head Bolt 100-516114

Tools:

Item Oty Description Drawing Part Number
TA (1) Tee Nut Tool [00-TNUTW
TH () Torx T-40 Driver Bit 100-00T40

Installation Instructions
1) Mount Staircasc to Structure by taking the Staircase (A) and mounting it to the Structure
Deck using (4) 5/16-18 x 3/4 SS Truss Hecad Bolt (HA) (or (4) 5/16-18 x 1 SS Truss
Head Bolt (HC) if mounting to the A-Frame deck side), (8) 5/16 SS Flat Washer (HB),
and (4) 5/16-18 Nylon Lock Nuts SS (HF). Be surc to prop the bottom of staircase with
appropriate sized boards. (See Figure).

2) Mount the grab rail (D) by sliding it into the appropriatc holes on the entrance deck and
holt together using (4) 5/16-18 x 1 SS Truss Head Bolt (HC), (4) 5/16 SS Flat Washer
(HB), and (4) 5/16-18 Nylon Lock Nuts SS (HF).

FCSADATRANSINST Page 3 of 5









































































